CDC/ATSDR 28th Biannual

Tribal Advisory
Committee (TAC) Meeting

August /-8, 2024

£DC| ATSDR




Welcome to the CDC/ATSDR

Tribal Advisory Committee (TAC) Meeting

Dear Tribal Advisory Committee Members, Presenters, and Guests,

On behalf of the Centers for Disease Control and the Agency for Toxic Substances and Disease Registry
(CDC/ATSDR), | would like to extend a warm welcome to you to the 28th Biannual Tribal Advisory
Committee (TAC) meeting. We are truly honored and grateful to the Cow Creek Band of Umpqua Tribe
of Indians for their gracious hospitality in hosting this meeting. We greatly appreciate their warmth and
generosity in opening their homeland to us. Gathering and connecting within Indian Country provides a
[...]
TICK CREEK - TYPICAL LARGE WOOD
PLACEMENTS 3or 8

NOAA
FISHERIES

(1™ TYPE 4 WOOD PLACEMENTS - PARTIAL BURIAL

"SECTION VIEW - NG 10 SCALE

| TYPE 4 WOOD STRUCTURES ARE FORMED BY LOG WITH ROOT WADS
ST 3

1
z
AND SEDIMENT SORTING.
5. SUITABLE FOR AREAS THAT CAN BE ACCESSED BY EXCAVATOR.
4. POOLS WILL FORM NATURALLY OR CAN BE BUILT BY THE EXCAVATOR.

T T T T THEET |

| —— T COW CREEK BAND OF UMPQUA INDIANS P

T |~ == "= | WEST FORK CANYON CREEK - HABITAT ENHANCEMENT e TYPICAL TYPE 4 WOOD .
o SR CONCEPTUAL DESIGN DRAWINGS







Ing Culvert

Fali



Thank You




UMPQUA INDIAN UTILITY COOPERATIVE
Tribal Utility Formation




What is the Umpqua Indian Utility
Cooperative (UIUC)?

HOME SERVICES EMPLOYMENT CONTACT US MAKE A PAYMENT

N

A

ELECTRICITY SERVICES WATER SERVICES SEWER SERVICES PUMPING SERVICES

scc ouR mates E— = JE—

Electric Wastewater

Tribally Owned & Operated 65.000 250,000

kW/Day GPD

The Cow Creek Band of Umpgqua Tribe of Indians is one of nine federally recognized Indian Tribal
Governments in the State of Oregon. The Cow Creek Tribe has a rich history in southern Oregon that
reflects hard work, perseverance and the desire to be self-reliant. The Cow Creek Tribe never received
the reservation that their Treaty had promised. Today, the Tribe is buying back its land and operating
various business enterprises for the economic development of the Cow Creek Tribe and the
communities in which they live.

On October 1, 2001, the Umpgua Indian Utility Cooperative, UIUC, began serving wholesale electrical
loads to the Cow Creek Band of Umpqua Tribe of Indians. Following its inception, UIUC's services
expanded substantially in the years that followed:

Potable Water

©
©
/ 250,000 GPD
© / ’
° b /
) { /
These developments made it so the tribe could continue to keep its costs down, while protecting and p
exercising its sovereign status. The Umpqua Indian Utility Cooperative is the first utility in the "

Northwest both owned and operated by an indian tribe. j'




UIUC Board

« 5 person board, 4 tribal members and 1 non-tribal
member

Employees

22 full time employees

« Journeyman Electricians, Licensed Water/Wastewater
Operators, Equipment Operators

1 Signing Supervisor
1 Electrical Apprentice
1 Water/Wastewater Apprentice

Support
« Mike Beanland PE, Willamette Power Engineering
« Margaret Schaff & Associates

Associations
« NWPPA

« ORECA

« ATNI




On October 1, 2001, the Umpqua Indian Utility Cooperative, UIUC,
began serving wholesale electrical loads to the Cow Creek Band of
Umpqua Tribe of Indians. Following its inception, UIUC’s services
expanded substantially in the years that followed:

2001 — Electric Services
2006 — Sewer Services
2007 — Water Services
2008 — Irrigation Services
2010 — Pumping Services

These developments made it so the Tribe could continue to keep
its costs down, while protecting and exercising its sovereign
status. The Umpqua Indian Utility Cooperative is the first utility
served by BPA in the Northwest both owned and operated by an
Indian tribe.




Tribal Sovereignty

Ensures full management and control of our resources

*Increased revenue
*Infrastructure self-sufficiency and rate control COW CREEK BAND OF UMPQUA TRIBE OF INDIANS

TRIBAL LEGAL CODE

*Reduced energy costs associated with electric TITLE 300
. o a UMPQUA INDIAN UTILITY CO-OPERATIVE
distribution

*Diversification of tribal t
asse S 300-10-010  Authorization and Repeal of Inconsistent Legislation.
OAbIty t p d d t d t I' ft The Cow Creek Band of Umpqua Tribe of Ind “Tribe™) is organized under the
I O proviae airectea rate relier to e L B e

. . of Umpqua Tribe of Indians Recognition Act of December 29, 1982 (P.L. 97-391), as amended by
d I S a d va n ta e d t rl b a I m e m b the Cow Creek Band of Umpqua Tribe of Indians Distribution of Judgement Funds Act of October
g e rS 26, 1987 (P.L. 101-139), and the Cow Creek Tribal Constitution, duly adopted pursuant to a

federally-supervised constitutional ballot, on July 8, 1991,

¢ C reate WOor kfo rce d eve | (@) p me nt (0] p p (@) rt un |t | es Pursuant to Article 111, Section 1 of the Tribal Constitution, the Cow Creek Tribal Board

of Directors (the “Board™) is the governing body of the Tribe. Pursuant to Article VII, Section [
> D I {d) of the Tribal Constitution, the Board has the authority to "administer the affairs and assets of
the Tribe .. "  Pursuant to Article V11, Section I (g) of the Tribal Constitution, the Board has the
eve O p m e nt Of re n eWa b I e e n e rgy re S 0 u rc e S fo r authority to “administer . . . all federal funds . . . aEm) .. all funds from tribal business enterprises
...” Pursuant to Article VII, Section I (f) of the Tribal Constitution, the Board has the power to
| O n t H t a M afle “provide for taxes, assessments, permits, and license fees upon members and non-members within
g e r m p rl Ce Ce r a I n y a n S u Sta I n a I Ity the trust lands under the jurisdiction of the Tribe” Pursuant to Article VIL, Section I (g} of the
Tribe's Constitution, the Board has the power to "manage all economic atfairs and enterprises of
the Tribe or to assign such responsibility to such persons, committees or companies (including
tribally chartered corporations) as it designates™ Pursuant to Article VII, Section I (I) of the Tribal
Constitution, the Board has the power to “enact ordinances and laws governing the conduct of all
persons on tribal-owned land; to maintain order and protect the safety, health, and welfare of all
persons within the jurisdiction of the Tribe; and to enact any ordinances or laws necessary to
govern the administration of justice, and the enforcement of all laws, ordinances or regulation . .
. Pursuant to Article VII, Section 1 (t) of the Ttibe's Constitution, the Board has “such other
powers and authorily necessary to meet its obligations, responsibilities, objectives, and purposes
as the governing body of the Tribe.”

300-10 PURPOSE AND AUTHORITY

Pursuant to the foregoing and the Tribe’s retention of the full spectrum of sovereign
powers, the Board has the authority, desires to and does hereby establish this Title 300 and the
Umpqua Indian Utility Co-Operative as an entity of tribal government in order to further the best
interest of the Tribe, its members and their communities and for the purposes of acting as a tribal

COW CREEK TRIBAL LEGAL CODE - TITLE 300




Utility Savings

« Since 2008 the Tribe has saved $26,387,611 by operating its internal utility vs
utilizing public utility services

 §1,649,255 annual savings

$2,000,000
$1,800,000
$1,600,000
$1,400,000
$1,200,000
$1,000,000
$800,000
$600,000
$400,000
$200,000

S0
2008 2009 2010 2011 2012 2013 2014 2015 2016 2017 2018 2019 2020 2021 2022 2023
Customer Savings Tribal Savings




Utility Savings

« In 2025 Pacific Power is proposing a 16.9% rate increase to the Oregon PUC commission.
« In this scenario the Tribe could save $47,188,124 over the next 16 years by operating its
internal utility vs utilizing public utility services that’s a $2,950,000 annual savings

annual savings to the TribeS

4,000,000.00

3,500,000.00

3,000,000.00 /_\/\/ /\/_
2,500,000.00 7

2,000,000.00
Triabl annual savings S

i sawvi
—customer savings$S
1,500,000.00

1,000, 000.00

500,000.00

Q.00

2025202620272028202920302031203220332034203520362037203820392040




Tribal Housing Electrical Savings

Since August 2018, Tribal members in Tribal housing have saved $29,234 by using
UIUC power. That’s an annual average savings of $S706 per household.

$60,000

$50,000

$40,000

$30,000 —

$20,000 >

$10,000

S0

2018 2019 021 2022 2023

2020 2
PP&L Bill UIUC Bill



2003-2007 CREEKSIDE SITE =

Underground
Canyonvi

Lagoon | Grey Water Res

Construction of Potable Water, Waste
Water and Electrical Infrastructure and
Facilities on 600 Acres from 2003 -2008

Infrastructure

27,575 LF of sewer piping

16,000 LF of Raw water distribution piping
8,000 LF of potable water distribution piping
15,000 LF of irri i i buti ipi
’ ludes high and low voltage)

Installation of 40 transformers tra rming 12,000 volts down to 480/240/120
18,000 LF of communication distribution piping

Construction of 1 mile of paved public road ways

3 bridges to cross Jordan Creek

Construction of 6 miles of maintenance roads

Facilities

192 space RV Park ;

Rest Stop with a Travel Center By /
Expansion of Truck and Travel Parking Lot /w/ShureP!
Potable Water Dam/Reservoir(Dam#1) [ |
Potable Water Plant

Million gallon storage tank

4 Raw Water Pump Stations{RWPS)

Waste Water Dams/Reservoir(Dam#3)

Waste Water Treatment Plant{\WWTP)

Waste Water Lagoon

Surge Pond

7 Waste Water Pump Stations(WWPS)

2 Irrigation Water Pump Stations{IWPS5)




WATER SYSTEN

Drinkabile

water
reservoir

Creekside Da

j {14} r [{ Mern
i Stchrent N Tty 9 Customers

=7 Gravity
Feed

Served First Customers Nov, 07

Average annual load is 60,000,000 gallons

376 Acre Ft(123,000,000 gal.) Potable Water Dam/Reservoir
Web base 24/7 monitoring system

South Umpgua River

Completed First Fill Summer 08
Report Dam operations to BIA Dam safety
Potable Water Surface Treatment Plant can treat up to 500,000 GPD
Operated by UIUC, requires level 2 operator
Treatment via sand filtration
Report Operations to EPA
Million Gallon Storage Tank
4 RWPS
Tie into City Of Canyonville

Benefits
Tribal Enterprises can expand with ease
We create and control water rates
Tribal Apprentice program
Creates quality trade jobs in the community




WATER SYSTEN

The Importance of Safe Drinking Water Access to safe drinking,
water is a fundamental human right and a critical factor in
promoting public health. Our essential goal is to ensure the
supply of clean and safe drinking water to our communities.

Identifying Water Sources for Treatment Drinking water can be
sourced from various reservoirs, including rivers, lakes, and
underground aquifers. However, the quality of these sources
can differ significantly. Understanding the specific
characteristics and potential contaminants of each water source
is fundamental in designing effective treatment strategies.

Common Contaminants Found in Water Sources Water

sources are susceptible to various contaminants, pathogens like

bacteria, viruses, and protozoa can cause waterborne diseases.

Organic matter, suspended particles, heavy metals, and

chemical pollutants can also be present. P




WATER SYSTEN

Pre-Treatment Process: Screening removing large debris
Coagulation and Flocculation: Binding and settling of impurities
Sedimentation: Separating Settled particle

Primary Treatment Filtration: Removes Fine suspended particles
Disinfection Eliminating Pathogens

Ph adjustment: Balancing Acidity and Alkalinity

Advanced Treatment
UV disinfection: Inactivating Microorganism

Powder Activated Carbon, Granular Activated Carbon: Absorbs organic
contaminants removes taste and odor compounds




WATER SYSTENM INIPROVENMIENTS

Since going online in 2007 UIUC has had to continue to make upgrades to
our system to ensure our product is the best it possibly can be

Implemented a supervisory control and data acquisition (SCADA)
system

UIUC monitors and controls all pumps and plants via the
SCADA system

Allows for our operators to address issues quickly
Hypolimnetic system in our potable water reservoir

This eliminates algae bloom that we have seem in our source
water the South Umqua river
In house Geoism lab. We can take frequent water samples
through out our system to ensure we no algae growth in our
water.
Granular Activated Carbon and Powder Activated Carbon in our
water




Importance of Energy Independence

Strategic Vision Pillar 3:

We are becoming energy independent.

Key Focus Areas: ==

Seven Pillars for
Seven Generations N

1. Deternune economic feasibility

2023 Strategic Vision




Energy Independence

 Tribal energy sovereignty

 Energy efficiency and conservation

- Renewable energy development

« Microgrids and energy storage
 Partnership and collaboration

* Tribal Energy Resource Agreements (TERA)
« Energy planning and education



What is the future for UIUC?
Continuing to invest in the utility

Continue to provide affordable power

Continue our Apprentice programs

EV car charging

* T&Tis installing a 12-space level 3 rapid charging station(June-24)

Implement renewable projects

* UIUC has been awarded federal funds through USDA, DOE and IRA to
implement a 15-million-dollar 4 MW solar, 2 MW battery storage and new
sub station project . (Winter 24) -

Ozone generation for water treatment

* To continue to provide the best water in the changing climate of our sou
water we are constructing a 2-million-dollar ozone generation plant for our :
water system.(Fall24) 25} Pyl

Covert our WWTP plant to solids handling N

* This 3.9-million-dollar project will eliminate the frequent, expensive and
aesthetically displeasing septic pumping at all our properties. (Fall 25)



QUESTIONS/COMMENTS?

’ Brian Boswell, P.E.

UIUC General Manager

U I U C bboswell@cowcreek-nsn.gov

UMPQUA INDIAN
UTILITY COOPERATIVE




~«««  Evaluation
<<<<< and Other Resources

<<<<<<< e Additional Paper for Notes

* Meeting Evaluation




CDC/ATSDR TAC 28th Biannual Meeting

Feedback Survey

Thank you for participating in the CDC/ATSDR 28th Biannual Tribal Advisory Committee (TAC) Meeting.
Your feedback is essential in helping us improve future meetings and better address the needs of TAC
members. Please take 5-7 minutes to complete this brief survey.

SECTION 1: Meeting Logistics

1. How would you rate the logistics of the 28th biannual meeting (e.g., registration process, signage,
AV setup)?

_ Excellent
Good
Fair
Poor

Very poor

2. Were there any specific issues or challenges with the logistics of the meeting? If yes, please specify.

SECTION 2: Agenda
3. How satisfied are you with the agenda of the 28th biannual meeting?

__ Very satisfied
__ Satisfied
__ Neutral

__ Dissatisfied
__ Very dissatisfied



CDC/ATSDR TAC 28th Biannual Meeting

Feedback Survey

4. Were the topics covered in the agenda relevant to the priorities of the TAC?

Highly relevant
Relevant
Neutral
Irrelevant

Highly irrelevant

SECTION 3: Topics of Interest for Future Meetings

5. What topics would you be interested in seeing presented at future TAC meetings?
(Select all that apply)

CDC Budget

Data Modernization Initiative
Emergency preparedness
Maternal and child health
Chronic disease prevention

Mental health and substance abuse

Other (please specify):




CDC/ATSDR TAC 28th Biannual Meeting

Feedback Survey

SECTION 4: Venue

6. How satisfied are you with the venue/location of the 28th biannual meeting?

Very satisfied
Satisfied

Neutral
Dissatisfied

Very dissatisfied

SECTION 5: Adherence to CDC/ATSDR TAC Charter
7. Do you believe the 28th biannual meeting upheld the principles of the CDC/ATSDR TAC Charter?

__ Strongly agree
Agree

__ Neutral
Disagree

__ Strongly disagree

SECTION 6: Inclusion in Agenda Setting Process

8. Did you feel included in the agenda setting process for the 28th biannual meeting?

_ Yes
__ No

__ Partially



CDC/ATSDR TAC 28th Biannual Meeting

Feedback Survey

SECTION 7: Cultural Enrichment Activities (Agenda Item on Day 2)

9. How satisfied were you with the cultural enrichment activities offered during the meeting?

__ Very satisfied

__ Satisfied
Neutral

__ Dissatisfied

__ Very dissatisfied

SECTION 8: Presenters

10. How would you rate the quality of presenters at the 28th biannual meeting?

__ Excellent
__ Good
__ Fair

__ Poor

Very poor

SECTION 9: Networking Opportunities
11. Did you have sufficient opportunities to network with other TAC members during the meeting?

__ Yes, plenty
__ Yes, adequate

__ No, insufficient



CDC/ATSDR TAC 28th Biannual Meeting

Feedback Survey

SECTION 10: Specific Logistics Questions for Virtual Attendees

12. What factors influenced your decision to attend the 28th Biannual CDC/ATSDR TAC Meeting
virtually? (Select all that apply)

Other (please specify):

Travel constraints (e.g., distance, cost, availability)